
ID QTY REFPIEZA/PART DESCRIPCIÓN DESCRIPTION

www.puig.tv
www.puigusa.com

info@puig.tv
info@puigusa.com

Pg. 1/2

30 min

ALLEN

Nº 3
Nº 6

KTM 1390 SUPERDUKE R ‘24-

1 Person

10

6

12

8

11

7

13

9

3

4

5

1

4

2

4

2

6

2

4

2

1

1

1

1

TAPON--------85

TORNI-AD912-508

AROPASACABLES-3

CASQUI------738

TORNI-AI----520

CASQUI-1A---750

SOPOR4P8SL21907

SOPOR4P8IR21907

SOPOR4P8IL21907

11010W/H/F/TM3

Tapón tornillo M5 ISO 7380

Tornillo Allen M8x45 DIN912

Silentblock Ø12xØ6x9

Casquillo  Ø8 x Ø13 x 28mm

Tornillo Allen M5x12 Ø11 ISO 7380

Casquillo Ø8,5 x Ø13 x15mm

Casquillo con valona Ø12xØ6,8x7,3

Tornillo Allen M5x40 Ø11 ISO 7380

Soporte superior izquierdo

Soporte inferior derecho

Soporte inferior izquierdo

Cúpula Touring

M5 ISO 7380 screw cap

M8x45 DIN912 screw

Ø12xØ6x9 Silentblock

Ø8 x Ø13x 28mm Arrowhead

M5x12 Ø11 ISO 7380 Allen screw

Ø8,5 x Ø13 x 15mm Arrowhead

Ø12xØ6,8x7,3 Bush with flange

M5x40 Ø11 ISO 7380 Allen screw

Left upper support

Right lower support

Left lower support

Touring screen

EASY

TORX

T30

M O U N T I N G  I N S T R U C T I O N S

WINDS HIEL D N G  TOUR IN G- CARENABRÍS NG TOURINGREF 21907

Illustrations and layout by: www.ciandisseny.com

* Algunos componentes se suministran montados.
    Some components are supplied assembled.

V0.02/24

2 1 SOPOR4P8SR21907Soporte superior derecho Right upper support

T40



www.puig.tv
www.puigusa.com

info@puig.tv
info@puigusa.com

I N S T R UCC I ON E S  DE  M ON TA J E  -  MOU NT IN G  I N S T R U C T IO NS  -  M ON TAG E A NL E IT U NG

Pg. 2/2

KTM 1390 SUPERDUKE R ‘24-

2

43

1
ASSEMBLY
MONTAJE

ASSEMBLY
MONTAJE

ASSEMBLY
MONTAJE

DISASSEMBLY
DESMONTAJE

Illustrations and layout by: www.ciandisseny.comV0.02/24

1

11
12

10
9

99
0101
2121
1111

11
12

10
9

   

7

8

9

6

4

11

2

7

6

5

11

9

3

8

A

Par apriete : 5 Nm
Tightening torque: 5 Nm ID.9

PARA FACILITAR EL MONTAJE DEL CASQUILLO “ID8” ,
AFLOJAR TORNILLO ORIGINAL “A” PARA SEPARAR EL FARO, 
UNA VEZ MONTADO EL SOPORTE, VOLVER A APRETAR TORNILLO ORIGINAL “A”.

TO FACILITATE THE ASSEMBLY OF THE “ID8” ARROWHEAD, 
LOOSEN “A” ORIGINAL SCREW TO SEPARATE THE HEADLIGHT, 
WHEN THE BRACKET IS ASSEMBLED, TIGHTEN “A” ORIGINAL SCREW AGAIN.

!

!

Par apriete : 18 Nm
Tightening torque: 18 Nm ID.6

PIEZA ORIGINAL
ORIGINAL PARTA

Par de apriete - 3,5 Nm
Tightening torque - 3,5NmID-10

10
11

13
12

10
11

13
12

10
11
13
12

10
11
13
12

1

A

!

Par apriete : 5 Nm
Tightening torque: 5 Nm ID.9

PARA FACILITAR EL MONTAJE DEL CASQUILLO “ID8” ,
AFLOJAR TORNILLO ORIGINAL “A” PARA SEPARAR EL FARO, 
UNA VEZ MONTADO EL SOPORTE, VOLVER A APRETAR TORNILLO ORIGINAL “A”.

TO FACILITATE THE ASSEMBLY OF THE “ID8” ARROWHEAD, 
LOOSEN “A” ORIGINAL SCREW TO SEPARATE THE HEADLIGHT, 
WHEN THE BRACKET IS ASSEMBLED, TIGHTEN “A” ORIGINAL SCREW AGAIN.

!

Par apriete : 18 Nm
Tightening torque: 18 Nm ID.6

ID-11


